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TEST REPORT CERTIFICATION

Applicant  Sony Corporation
Manufacturer :  Sony Corporation
Product :  Wireless Stereo Headset
FCCID : AKS8WIC310
(A) Model No. : WI-C310

(B) Power Supply : (1)DC 3.7V
(2)DC 5V From Adaptor Input AC 120V/60Hz
(C) Test Voltage : DC 5V From Adaptor Input AC 120V/60Hz

Tested for comply with:
FCC CFR47 Part 15 Subpart C

Test procedure used:
ANSI C63.10: 2013

The device described above is tested by AUDIX TECHNOLOGY (SHENZHEN) CO., LTD. to confirm
comply with all the FCC Part 15 Subpart C requirements. The test results are contained in this test report
and AUDIX TECHNOLOGY (SHENZHEN) CO., LTD. is assumed full responsibility for the accuracy
and completeness of these tests. Also, this report shows that the Equipment Under Test (EUT) is to be
technically compliant with the FCC requirements. This report contains data that are not covered by the
NVLAP accreditation.

This Report is made under FCC Part 2.1075. No modifications were required during testing to bring this
product into compliance.

This report applies to above tested sample only. This report shall not be reproduced in part without
written approval of AUDIX TECHNOLOGY (SHENZHEN) CO., LTD.

The report must not be used by the client to claim product certification, approval, or endorsement by
NVLAP, NIST, or any agency of the federal government.

Date of Test : Dec.11-14,2018 Report of date: Jan.14,2019
Prepared by : EW%ZL\'H Reviewed by : é)q/'//J”/
Brave Zhang / Agsretime S r-bunﬁBeput? Manager
T AEAR (R) ARL T

Audix Techrology (Shenzhen) Co., Ltd.
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1. SUMMARY OF STANDARDS AND RESULTS

1.1.Description of Standards and Results
The EUT has been tested according to the applicable standards as referenced below.

EMISSION
Description of Test Item Standard Results
) .. FCC Part 15: 15.207
Power Line Conducted Emission Test ANSI C63.10 2013 PASS

FCC Part 15 15.209

) . FCC Part 15 15.205
Radiated Emission Test FCC Part 15 15.247(d) PASS

ANSI C63.10 2013

) o FCC Part 15: 15.247(d)
Conducted Spurious Emissions ANSI C63.10 2013 PASS

) ] FCC Part 15: 15.247(a)(1)
Carrier Frequency Separation Test ANSI C63.10 2013 PASS

) FCC Part 15: 15.215
20dB Bandwidth Test ANSI C63.10 2013 PASS

) FCC Part 15: 15.247(a)(1)(iii)
Number Of Hopping Frequency Test ANSI C63.10 2013 PASS

. FCC Part 15: 15.247(a)(1)(iii)
Dwell Time Test ANSI C63.10 2013 PASS

) FCC Part 15 15.247(b)(1)
Maximum Peak Output Power Test ANSI C63.10 2013 PASS

) FCC Part 15 15.247(d)
Band Edge Compliance Test ANSI C63.10 2013 PASS

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F18265
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2. GENERAL INFORMATION
2.1. Description of Device (EUT)

Product : Wireless Stereo Headset

Model No. : WI-C310

FCCID : AK8WIC310

Radio : Bluetooth V3.0+EDR; Bluetooth V5.0

Operation Frequency : 2402-2480MHz

Modulation : Bluetooth V3.0+EDR: GFSK, n/4DQPSK,8-DPSK
Technology Bluetooth V5.0:GFSK

Antenna : Chip Antenna; 2.28dBi

Assembly Gain

Applicant : Sony Corporation

1-7-1 Konan Minato-ku Tokyo, 108-0075 Japan

Manufacturer : Sony Corporation
1-7-1 Konan Minato-ku Tokyo, 108-0075 Japan

USB Cable : Shielded, Detachable: 0.2m

Date of Test : Dec.11~14,2018

Date of Receipt : Dec.06,2018

Sample Type : Prototype production

Remark : This report only for Bluetooth V3.0+EDR.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F18265
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2.2. Tested Supporting System Details

No. Description ACS No. Manufacturer Model Serial Number
N/A acer ZO0W NVX7C
Power Adapter: Manufacturer: LITEON, Model: PA-1900-32
L. Notebook Input: 100-240V~, 1.5A, 50/60Hz

Output: 19V----4.74A
Power Cord: Unshielded, Detachable, 1.8m

2. Adaptor N/A Sony AC-UD20 -

2.3.Block Diagram of connection between EUT and simulators

AC Mains «—— Adaptor

EUT

Notebook

(EUT: Wireless Stereo Headset)

2.4. Test information
A special software was used to control EUT work in continuous TX mode (GFSK, n/4DQPSK,
8-DPSK Modulation)

Tested mode, channel, and data rate information
Mode data rate (Mbps) Channel Fr(el\c/lllg;l)c y
Tx Mode 1 Low :CH O 2402
GFSK 1 Middle: CH39 2441
modulation 1 High: CH78 2480
Tx Mode 3 Low :CH O 2402
8-DPSK 3 Middle: CH39 2441
modulation 3 High: CH78 2480
Note: n/4DQPSK modulation is same type modulation with 8-DPSK, and
according exploratory test, 8-DPSK will have worse emissions, so the final test
were only performed with GFSK and 8-DPSK modulation.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F18265
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2.5. Test Facility

Site Description

Name of Firm

Audix Technology (Shenzhen) Co., Ltd.
No. 6, Kefeng Road, Science & Technology Park,
Nanshan District , Shenzhen, Guangdong, China

Certificated by Industry Canada

EMC Lab.

Registration Number: IC 5183A-1

Valid Date: May.07, 2020

Certificated by DAKKS, Germany
Registration No: D-PL-12151-01-00
Valid Date: Dec.07, 2021

Accredited by NVLAP, USA
NVLAP Code: 200372-0
Valid Date: Mar.31, 2019

Certificated by FCC USA.

Designation No.: CN5022
Valid Date: Mar.31, 2019

2.6. Measurement Uncertainty (95% confidence levels, k=2)

Test Item

Uncertainty

Uncertainty for Conduction emission test
in No. 1 Conduction

3.6dB(150KHz to 30MHz)

Uncertainty for Radiation Emission test
in 3m chamber

4.0dB(30~200MHz, Polarization: H)

4.0dB(30~200MHz, Polarization: V)

4.4dB(200M~1GHz, Polarization: H)

4.4dB(200M~1GHz, Polarization: V)

Uncertainty for Radiation Emission test
in 3m chamber(1GHz-25GHz)

5.0dB(1~6GHz, Distance: 3m)

5.4dB(6~25GHz, Distance: 3m)

Uncertainty for Radiated Spurious
Emission test in RF chamber

3.7dB(30MHz~1000MHz)

3.3dB(1~26.5GHz)

Uncertainty for Conduction Spurious

. 2.0dB
emission test
Uncertainty for Output power test 0.8dB
Uncertainty for Bandwidth test 83kHz
Uncertainty for DC power test 0.1%
Uncertainty for test site temperature and 0.6C
humidity 3%

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F18265
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3. POWER LINE CONDUCTED EMISSION TEST
3.1.Test Equipments
[tem Equipment Manufacturer Model No. | Serial No. Last Cal. Cal.
Interval
1. 1# Shielding Room AUDIX N/A N/A May.17,18 | 1 Year
2. Test Receiver Rohde & Schwarz ESCI 100842 Apr.23,18 | 1 Year
3. L.I.S.N.#1 Rohde & Schwarz ENV216 102160 Jan.12.18 1 Year
4. L.ILS.N.#2 Kyoritsu K NW-403D| 8-1750-2 Apr.23,18 | 1 Year
5. Terminator Hubersuhner 50Q No.l Apr.23,18 1 Year
6. Terminator Hubersuhner 50Q No.2 Apr.23,18 1 Year
7. RF Cable Fujikura RGS55/U No.2 Apr.23.18 1Year
8. Coaxial Switch Anritsu MP59B | 6201397223 | Apr.23,18 | 1 Year
9. Test Software AUDIX e3 6.100913a N/A N/A
Note: N/A means Not applicable.
3.2.Block Diagram of Test Setup
PC System Receiver —| EUT Peripheral
L ] A 1] A
80cm
0.8m
B LISN#1 LISN#2# {
—
:50Q Terminator -
3.3.Power Line Conducted Emission Test Limits
Maximum RF Line Voltage
Frequency Quasi-Peak Level Average Level
dB(uV) dB(uV)
150kHz ~ 500kHz 66 ~ 56* 56 ~ 46*
500kHz ~ SMHz 56 46
SMHz ~ 30MHz 60 50

Notes: 1. * Decreasing linearly with logarithm of frequency.
2. The lower limit shall apply at the transition frequencies.

3.4.Configuration of EUT on Test

The following equipment are installed on Power Line Conducted Emission Test to meet the
commission requirement and operating regulations in a manner which tends to maximize its
emission characteristics in a normal application.
3.4.1. Wireless Stereo Headset (EUT)

Model Number : WI-C310

Serial Number : N/A

3.4.2. Support Equipment: As Tested Supporting System Details, in Section 2.2.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F18265
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3.5.0perating Condition of EUT

3.5.1. Setup the EUT and simulator as shown as Section 3.2.
3.5.2. Turn on the power of all equipments.

3.5.3. PC run test software to control EUT work in Tx mode.

3.6.Test Procedure

The EUT was placed on a non-metallic table, 80cm above the ground plane. The EUT Power
Via AC unit connected to the power mains through a line impedance stabilization network
(L.ILS.N. 1#). This provides a 50 ohm coupling impedance for the EUT (Please refer the block
diagram of the test setup and photographs). The AC line are checked to find out the maximum
conducted emission. In order to find the maximum emission levels, the relative positions of
equipment and all of the interface cables shall be changed according to ANSI C63.10: 2013 on
Conducted Emission Test.

The bandwidth of test receiver (R & S ESCI) is set at 9kHz.

The frequency range from 150kHz to 30MHz is checked.

3.7.Power Line Conducted Emission Test Results

PASS. (All emissions not reported below are too low against the prescribed limits.)

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F18265
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Data: 1 File: E:\1#CE2018 Report Data'S'SONYACS1801660.EMG (4)
30 Level {dBuv) Date: 2018-12-17
T0

FCCPART 15 C
\ |
RCC PART 15 € “‘-‘lh‘hl
\ |

40
1
30
20
10
0
5 2 5 1 2 5 10 20 30
Frequency (MHz)
Site no 1 CE Data o t1
Iis./Li=sn 12018 LIZH ENVZ16-L
Lirit :FCC PART 15
Env./Ins. 122 .B6%C/52% Engineer :Jaon
EUT :Wireleszs Stereo Headset M/N:WI-C310
Power Rating : DC 5% from Adaptor input AC1Z20V/60HE
Test Mode :ET 3.0
LISN Cable Emis=sion
] Freg Factor Loss Reading Level Limits Margin Remark
[MHz) [dE) 1dE) [dBuv) [dEuy) [dEuy) 1dE)
1 0.156 9.53 .17 Z21.10 30.80 6d.21 33.41 QaF
2 0.301 9.05 a.15 21.73 30.97 60,22 Z9.25 QF
3 0.414 9.51 o.1s 15.01 27.70 57.57 29.87 QP
4 0.504 9.52 .17 16.25 Z25.94 56.00 30.06 QF
= o.771 9.52 o.15 17.01 26.68 5&.00 Z9.32 QF
& 10.733 9.58 a.15 16.588 ZB.64 g0.00 33.36 aF

Femarks: 1.Emission Lewel=LI3N Factor+Cable Loss+EReading.
Z.If the average limit iz wet when using a quasi-peak detector.
the EUT shall be deewed to meet both limits and measurement
with average detedtor 13 UNKECESSary.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F18265
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Data: 2 File: E:\1#CE2018 Report Data'S'SONYACS1801660.EMG (4)
30 Level {dBuv) Date: 2018-12-17
T0

FCCPART 15 C
\ |
RCC PART 15 € “‘-‘lh‘hl
\ |

40
30
20
10
0
5 2 5 1 2 5 10 20 30
Frequency (MHz)
Site no 1 CE Data o H
Iis./Li=sn 12018 LIZH ENVZ16-H
Lirit :FCC PART 15
Env./Ins. 122 .B6%C/52% Engineer :Jaon
EUT :Wireleszs Stereo Headset M/N:WI-C310
Power Rating : DC 5% from Adaptor input AC1Z20V/60HE
Test Mode :ET 3.0
LISN Cable Emis=sion
] Freg Factor Loss Reading Level Limits Margin Remark
[MHz) [dE) 1dE) [dBuv) [dEuy) [dEuy) 1dE)
1 0.201 9.47 .17 Z26.07 35.71 63.57 Z7.56 QaF
2 0.313 9,44 a.15 22.00 31.63 £9.89 Z8.26 QF
3 0.406 9.41 o.1s 20.56 30.15 57.73 Z27.58 QP
4 0.520 9.37 .17 16.99 Z26.53 56.00 Z9.47 QF
= o.7g7 9.35 o.15 17.68 27.18 5&.00 Z8.82 QF
& 3.680 9.491 0.14 17.63 Z27.18 Se.00 Z8.82 aF

Femarks: 1.Emission Lewel=LI3N Factor+Cable Loss+EReading.
Z.If the average limit iz wet when using a quasi-peak detector.
the EUT shall be deewed to meet both limits and measurement
with average detedtor 13 UNKECESSary.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F18265
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4. RADIATED EMISSION MEASUREMENT
4.1.Test Equipment
Frequency range: 30~1000MHz
Item Equipment Manufacturer Model No. Serial No. Last Cal. Cal.
Interval
1. 3#Chamber AUDIX N/A N/A Jun.19,18 | 1 Year
2. Signal Analyzer |Rohde & Schwarz FSV30 104051 Apr.23,18 | 1 Year
3. | EMI Test Receiver |Rohde & Schwarz ESR7 101547 Apr.23,18 | 1 Year
4. Amplifier HP 8447D 2648A04738 | Apr.23,18 | 1 Year
5. | Tri-log-Broadband | =g\ 0 beck VULB 9168 710 Aug.22,18| 1 Year
Antenna
6. RF Cable SPUMA CFD400NL-LW No.3 Sep.02,18 | 1 Year
7. Coaxial Switch Anritsu MP59B 6201397222 | Apr.23,18 | 1 Year
8. Test Software AUDIX e3 6.2009-5-21a(n) N/A N/A
Note: N/A means Not applicable.
Frequency range: above 1000MHz
Item Equipment Manufacturer Model No. Serial No. Last Cal. Cal,
Interval
1 3#Chamber AUDIX N/A N/A May.17,18| 1 Year
2 Signal Analyzer |Rohde & Schwarz FSV30 104050 Apr.23,18| 1 Year
3. Horn Antenna ETC MCTD 1209 | DRH15F03006 [May.30,18| 1 Year
4. Horn Antenna ETS 3116 00062639 Sep.13,18 | 1 Year
5 Amplifier Agilent 83017A MY53270084 | Oct.14,18 | 1 Year
6 RF Cable Hubersuhner |SUCOFLEX106 505239/6 Apr.23,18 | 1 Year
7. Test Software AUDIX e3 6.2009-5-21a(n)| N/A N/A
Note: N/A means Not applicable.
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4.2 Block Diagram of Test Setup
For frequency range 30MHz-1000MHz

Semi-anechoic 3m Chamber

ANTENNA ELEVATION VARIES FROM 1 TO 4 METERS
3.0m

(Reference Point)

TURN TABLE
2.0m(L)*1.0m(W)*0.8m(H) _,, [| (FIBRE GLASS)

Coaxial Switch

| | AMP | |Spectrum Analyzer| [ PC System

Receiver

For frequency range 1GHz-25GHz

P 3m
h (Reference Point)

Full-anechoic 3m Chamber

ANTENNA ELEVATION VARIES FROM 1 TO 4 METERS
Remark: If necessary, The antenna rise and fall from 1 to 4 meters.

1.0m(L)*1.0m(W)*1.5m(H)—|| TURN TABLE L 5m
ABSORBER (Styrene) '
(30cm maximum)
A

AMP | [Spectrum Analyzer| | PC System
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®
A U D IX AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:AK8WIC310 page 4-2

4.3 Radiated Emission Limit Standard:

FREQUENCY DISTANCE FIELD STRENGTHS LIMIT
MHz Meters uV/m dB(uV)/m
30 ~ 88 3 100 40.0
88 ~ 216 3 150 43.5
216 ~ 960 3 200 46.0
960 ~ 1000 3 500 54.0
Above 1000MHz 3 74.0 dB(uV)/m (Peak)
54.0 dB(uV)/m (Average)

Remark : (1) Emission level dBuV = 20 log Emission level pV/m
(2) The smaller limit shall apply at the cross point between two frequency
bands.
(3) Distance is the distance in meters between the measuring instrument,
antenna and the closest point of any part of the device or system.
(4) The emission limits shown in the above table are based on measurements
employing a CISPR quasi-peak detector except for the frequency bands 9-90
kHz, 110-490 kHz and above 1000 MHz. Radiated emission limits in these
three bands are based on measurements employing an average detector.
4.4.EUT Configuration on Test
The following equipment are installed on Radiated Emission Test to meet the commission
requirements and operating regulations in a manner which tends to maximize its emission
characteristics in normal application.

4.4.1. Wireless Stereo Headset (EUT)

Model Number : WI-C310
Serial Number . N/A

4.5.0perating Condition of EUT
4.5.1. Setup the EUT and simulator as shown as Section 4.2.

4.5.2. Turn on the power of all equipments.

4.5.3. Let EUT work in Tx mode.

4.6.Test Procedure
Frequency below 30MHz:
The EUT setup on the turn table which has 0.8 m height to the ground. The turn table rotated
360 degrees and antenna fixed to 1 m to find the maximum emission level. In order to find

the maximum emission, all of the interface cables were manipulated according to ANSI
C63.10-2013 regulation.

EUT and its simulators are placed on a turn table, which is 0.8 meter high above ground for
frequency 30MHz~1000MHz, 1.5 meter high above ground for frequency above 1GHz and
put the absorbing with 2.4m(L)*2.4m(W)*0.3m(H) on the ground . The turn table can rotate
360 degrees to determine the position of the maximum emission level. Power on the EUT
and let it working in test mode, then test it. EUT is set 3 meters away from the receiving
antenna, which is mounted on a antenna tower. The antenna can be moved up and down
between 1 meter and 4 meters to find out the maximum emission level. Broadband antenna
(calibrated bilog antenna) is used as receiving antenna for frequency 30MHz~1000MHz, and
the Horm antenna is used as receiving antenna for frequency above 1GHz. Both horizontal
and vertical polarization of the antenna is set on Test. In order to find the maximum emission
levels, all of the interface cables must be manipulated according to ANSI C63.10-2013 on
radiated emission Test.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F18265
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This test was performed with EUT in X, Y, Z position, and the worse case was found when
EUT in X position as the test photo indicated.

The bandwidth of the EMI test receiver (R&S ESR7) is set at 120kHz for frequency range
from 30MHz to 1000 MHz.

The bandwidth of the Spectrum’s RBW is set at IMHz and VBW is set at 3MHz for peak
emissions measurement above 1GHz

This device is pulse Modulated, a duty cycle factor was used to calculated average level
based measured peak level.

The frequency range from 30MHz to 10th harmonic (25GHz) are checked. and no any
emissions were found from 18GHz to 25 GHz, So the radiated emissions from 18GHz to
25GHz were not record.

4.7.Radiated Emission Test Results
PASS.

All the emissions from 30MHz to 25GHz were comply with the 15.209 Limit.

Note 1: The duty cycle factor for calculate average level is -24.657dB, and average limit is
20dB below peak limit, so if peak measured level comply with average limit, the average
level was deemed to comply with average limit.

Note 2: The emissions (9kHz~30MHz) not reported for there is no emission be found.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F18265
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Duty cycle factor = 20lo

Agilent Spectrum Analyzer Swept SA

SEMSEINT ALIGN AUTO
Avg Type: Log-Pwr

Marker

PNO: Wide —»— 1rig: Free Run
IFGain:Low #Atten: 20 dB

Marker Table

Ref Offset 1.01 dB off
10 dBIdlv Ref 11.01 dBm |

Marker COunt’
[Off]
||

Couple
Markers
Off

Tru' 'FF Ty b 11-11T||r||n i ke LN run'HW All Markers Off|

Center 2.441000000 GHz Span 0 Hz
Res BW 100 kHz #VBW 100 kHz Sweep 100.0 ms (1001 pts)

Agilent Spectrum Analyzer Swept SA
SEMSEINT ALIGN AUTO 05:05:26 M Dec 11, 2012
Avyg Type: Log-Pwr

Marker

Marker 1 A2 92500 ms

PNO: Wide -w— 1rig: Free Run
IFGain:Low #Atten: 20 dB

SelectMarker'_
Ref Dffset 1.01 dB AMkr1 2.925 ms

1L%gdB:div Ref 11.01 dBm -2.42 dB

Properties»

Center 2.441000000 GHz Span 0 Hz e

Res BW 100 kHz #VBW 100 kHz Sweep 5.000 ms {1001 pts) —l

AUDIX Technology (Shenzhen) Co., Ltd.
page 4-4
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Frequency: 30MHz~1GHz

Data: 6 File: EX2018 Report DatalR'RF20181219.EMG (8)
0 Level {(dBu\im) Date: 2018-12-19
FECPART 1 €3N
5B
40 4|—‘—|
n3ﬂ 224, 418. 612, 806. 1000
Frequency (MHz)
3ite no. : 3w Chamber Data no. HE ]
Di=s. / Ant, oSm Z018 VULE 9165-710 int., pol. : HORIZONTAL
Limit 1 FCC PART 15 C (3H)
Env. / Ins. & 22.5%C/55% Engineer : Jugg
EUT i Wirelelss 3tereo Headset
Power rating : DC 5V from Adaptor input AC1Z0V/60HE
Test Mode + BET3.0 TX Mode
WI-C310
Ant. Cakble Emis=ion
Nao. Freq. Factor Loss PReading Level Limits Margin Remark
[MHz) {dB/m) [dE) [dBuv) (dBuV/m) (dBuV/m) (dE)
1 30.000 19.10 0.53 1.12 20.75 40.00 19,25 QF
2 53.280 Z0.12 0. a9 -1.39 19.42 40.00 Z0.58 QF
3 136.700 185.74 1.13 0.z25 20.12 43 .50 £23.38 QF
4 193.930 17.73 1.37 S5.24 Z24.34 43 .50 19.16 QF
5 TEe.230 27.92 3.03 -Z.76 Z28.19 46.00 17.81 QF
3 855.470 28.73 3.23 -2.94 29.02 46.00 16.98 QP

Bemarks: 1. Emission Lewel= Antenna Factor + Cable Loss + Beading.
Z. The ewission lewvels that are 20d4E helow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F18265




®
A U D IX AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:AK8WIC310 page 4-6
Data: 5 File: EX2018 Report DatalR'RF20181219.EMG (8)
0 Level {(dBu\im) Date: 2018-12-19
FECPART 1 €3N
5B
40 4|—‘—|
0 30 224, 418. 612, 806. 1000
Frequency (MHz)

Jite no. 1 Jm Chamber Data no. HE=

Di=s. / Ant, oSm Z018 VULE 9165-710 int. pol. : VERTICALL

Limit 1 FCC PART 15 C (3H)

Env. / Ins. & 22.5%C/55% Engineer : Jugg

EUT i Wirelelss Stereo Headset

Power rating : DC 5V from Adaptor input AC1Z0V/60HE

Test Mode ET3.0 TX Hode

WI-C310
Ant. Cahle Emission
No Freq Factor Loss PReading Level Limits Margin Remark
[MHz) {dE/ ) [dE) [dBuv) (dBuV/m) (dBuV/m) (dE)

1 45.430 2Z0.23 0.66 0.73 Z2l.62 40.00 15.38 QF
2 §0.440 15.10 0.58 3.71 19.89 40.00 Z20.31 QF
3 1s0.050 17.95 1.35 2.38 21.68 43 .50 21.82 QF
4 640,130 26.3534 Z2.71 -3.24 25.581 46.00 Z0.19 QF
5 699,300 26.99 Z.588 -3.99 z5.86 46.00 Z0.14 QF
3 796,300 28.35 3.11 -3.91 27.585 46.00 158.45 QP

Bemarks: 1. Emission Lewel= Antenna Factor + Cable Loss + Beading.

Z., The emission lewvels that are Z0dF below the official
limit are not reported.
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Frequency: 1GHz~18GHz

Data: 1 File: F:20138 Testidadong 20181212 fcc-BT-ACS1801860.EM6 (438)
20 Lewvel (dBuWim) Date; 2018-12-12
FCC PART 15C PEAK
60

0 1000 4400, 7800, 11200, 14600, 18000
Frequency (MHz)
3ite no. 1 3m Chamber Iata no. HE"
Dis. / Ant. odm 2018 MCTD1209-3007 hnt. pol. : WERTICALL
Litit : FCC PART 15C PELE
Env. [/ Ins. r 23.4%C/52.9% Engineer : Cote
EOT ! Wireless 3tereo Headset
FPower rating : DZC 5V from Adaptor input AC1Z0V/60HEZ
Test Mode : BT3.0 GF3K Z402MH=z Tx

WI-C310

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F18265
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Data: 2

File: F:2018 Testidadong20131212-fcc-BT-ACS 180 1860.EM6 (438)

0 Lewvel (dBuWim)

Date: 2018-12-12

FCC PART 15C PEAK
60 2
FCC PRART 15C AV
l:'1l]l]l] 4400. 7800. 11200. 14600, 18000
Frequency (MHz)
3ite no. 3t Chamber Data no. HE
Dis. / Ant. 3m 2015 MCTD1209-3007 Ant. pol. : WERTICAL
Limit FCZ PALET 15C PEALE
Enw. / In=. 23.4%C/52.9% Engineer Cote
EUT ! Wireless Stereo Headset
Power rating : DC 5V frow Ldaptor input ALC1Z0V/60HZ
Test Hode BET3.0 GF3KE Z2Z40ZMH=z T=x
WI-C310
Ant. Cahle Emi==ion
Mo. Fredq. Factor Loss Reading factor Lewvel Limits Margin ERemark
[MHz) {dE/m) [dE) [dABuv) [ABuV /m)  [(dBuv/m) [dE)
1 z40z2.00 2Z27.91 10.28 83.53 35.70 g6.02 T4.00 -12.02 Feak
Z 4504.00 33.0Z2 14.54 45.49 34.76 55.29 74,00 15.71 Feak
Femarks: 1. Emission Lewvel= Antenna Factor + Cable Loss + Reading
—imp factor.
Z. The emission lewvels that are 20dE khelow the official
limit are not reported.
Frequency Peak level | Duty cycle factor AV level Limit(dBuv/m) | Conclusion
(MHz) (dBuv/m) (dB) (dBuv/m)
4804 58.29 -24.657 33.633 54 Pass
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Data: 3 File: F:20138 Testidadong 20181212 fcc-BT-ACS1801860.EM6 (438)
20 Lewvel (dBuWim) Date; 2018-12-12

FCC PART 15C PEAK

60

0 1000 4400, 7800, 11200, 14600, 18000
Frequency (MHz)
3ite no. 1 3m Chamber Iata no. HE
Dis. / Ant. odm 2018 MCTD1209-3007 hnt. pol. : HORIZONTLL
Litit : FCC PART 15C PELE
Env. [/ Ins. r 23.4%C/52.9% Engineer : Cote
EOT ! Wireless 3tereo Headset
FPower rating : DZC 5V from Adaptor input AC1Z0V/60HEZ
Test Mode : BT3.0 GF3K Z402MH=z Tx

WI-C310
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Data: 4
Lewvel (dBuWim)
20

File: F:2018 Testidadong20131212-fcc-BT-ACS 180 1860.EM6 (438)

Date: 2018-12-12

FCC PART 15C PEAK
60 :
FCC PRART 15C AV
01000 4400. 7800. 11200. 14600. 18000
Frequency (MHz)

3ite no. 3m Chatiber Data no. HEE

Dis. / Ant. 3m 2015 MCTD1209-3007 Ant. pol. HORIZCONTAL

Limwit FCCZ PAET 15C PELE

Env. / Ins. 23.4%C/52.9% Engineer Cote

EOT Wireless 3tereo Headset

FPower rating : DZC 5V from Adaptor input AC1Z0V/60HEZ

Test Mode BT3.0 GF3E 2402MH= T=

WI-C310
Ant. Cabhle Amp Emi==ion
] Fredq. Factor Loss Feading factor Lewvel Limits Margin Remark
[MHz) (dB/m) [dE) [dBuv) (dE) (dBuW ) (dBuW/m) [dE)

Z40z2.00 27.91 10.28 85.30 35.70 g7.79 74,00 -15.79 Feak
2 4804.00 33.02 14.54 47.94 34.76 60, 74 74,00 13.26 Feak

Femarks: 1. Emission Lewvel= Antenna Factor + Cable Loss + Reading

=imp factor.
2. The ewission lewvels that are 20dB below the official
limit are not reported.
Frequency Peak level | Duty cycle factor AV level Limit(dBuv/m) | Conclusion
(MHz) (dBuv/m) (dB) (dBuv/m)
4804 60.74 -24.657 36.083 54 Pass

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F18265




®
A U D IX AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:AK8WIC310 page 4-11
Data: 7 File: F:20138 Testidadong 20181212 fcc-BT-ACS1801860.EM6 (438)
20 Lewvel (dBuWim) Date; 2018-12-12

FCC PART 15C PEAK

60

e

0 1000 4400, 7800, 11200, 14600, 18000
Frequency (MHz)
3ite no. 1 3m Chamber Iata no. HEr
Dis. / Ant. odm 2018 MCTD1209-3007 hnt. pol. : WERTICALL
Litit : FCC PART 15C PELE
Env. [/ Ins. r 23.4%C/52.9% Engineer : Cote
EOT ! Wireless 3tereo Headset
FPower rating : DZC 5V from Adaptor input AC1Z0V/60HEZ
Test Mode : BT3.0 GF3K Z2441MH= Tx

WI-C310
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Data: & File: F:2018 Testidadonyg 20181212 fcc-BT-ACS18Q1860.EM6 (48)
120 Lewvel {dBu\/im) Date: 2018-12-12

FCC PART 15C PEAK
60
2 FCC PART 15C AV
01000 4400, 7800, 11200, 14600, 18000
Frequency (MHz)
3ite no. 3m Chaber Data no. HE =
Dis. / Ant. 3m 2018 MCTD1209-3007 Ant. pol. : VERTICAL
Limit FCC PART 15C FEAE
Env. / Ins. 23.4%C/52.9% Engineer Cote
EOT Wireless Stereo Headset
Power rating : DC 5V frow Adaptor input AC1Z0V/60HEZ
Test Mode ET3.0 GF3E 2441MH=z Tx
WI-C310
Ant. Cable Amp Emission
] Fredq. Factor Loss Feading factor Lewvel Limits Margin Remark
[MH=) (dB/m) [dE] [dEuW) (dE] (dBuW ) (dBuW/m) [dE]
1 Z441.00 28.01 10.38 80.50 35.65 83.24 74,00 -9.24 Peak
2 4882.00 33.16 14.63 4z .74 34.70 55.83 74.00 18.17 Feak
Rewarks: 1. Ewissicon Lewel= Antenna Factor + Cable Loss + RBeading
—Amp factor.
2. The emission lewvels that are 2Z0dE helow the official
limit are not reported.
Frequency Peak level | Duty cycle factor AV level Limit(dBuv/m) | Conclusion
(MHz) (dBuv/m) (dB) (dBuv/m)
4882 55.83 -24.657 31.173 54 Pass
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Data: 9 File: F:20138 Testidadong 20181212 fcc-BT-ACS1801860.EM6 (438)
20 Lewvel (dBuWim) Date; 2018-12-12

FCC PART 15C PEAK

60

0 1000 4400, 7800, 11200, 14600, 18000
Frequency (MHz)
3ite no. 1 3m Chamber Iata no. HE=
Dis. / Ant. odm 2018 MCTD1209-3007 hnt. pol. : HORIZONTLL
Litit : FCC PART 15C PELE
Env. [/ Ins. r 23.4%C/52.9% Engineer : Cote
EOT ! Wireless 3tereo Headset
FPower rating : DZC 5V from Adaptor input AC1Z0V/60HEZ
Test Mode : BT3.0 GF3K Z2441MH= Tx

WI-C310
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Data: 10
Lewvel (dBuWim)
20

File: F:2018 Testidadong20131212-fcc-BT-ACS 180 1860.EM6 (438)

Date: 2018-12-12

FCC PART 15C PEAK
60
2 FCC PART 15C AV
01000 4400. 7800. 11200. 14600. 18000
Frequency (MHz)

3ite no. 3 Chatber Data no. 10

Di=s. / Ant. 3m 20158 MCTD1209-3007 Ant. pol. HORIZCONTAL

Limit FCC PALET 15C PELE

Enw. / In=. 23.4%C/52.9% Engineer Cote

EUT : Wireless 3tereo Headset

Power rating : DC 5V frow ALdaptor input AC1Z0V/60HZ

Test Hode BET5.0 GF3KE Z441MH= T=x

WI-C310
Ant. Cable ki)l Emission
Mo Fredq. Factor Loss Reading factor Level Limits Margin ERemark
[MH=) {dB/m) [dE) [dABuv) [clB) [dBuV/m)  [(dBuv/m) [dB)

2441.00 25.01 10.38 g87.05 35.65 g9.79 74,00 -15.79 Feak
Z2 4852.00 33.16 14.63 4z .38 34.70 55.47 T4.00 15.53 Feak

RFemarks: 1. Emissionh Lewel= Antenha Factor 4+ Cable Loss + Reading

=Amp factor.
2. The emwission lewvels that are 20dB bhelow the official
limit are not reported.
Frequency | Peaklevel |Duty cycle factor AV level Limit(dBuv/m) | Conclusion
(MHz) (dBuv/m) (dB) (dBuv/m)
4882 55.47 -24.657 30.813 54 Pass
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Data: 11 File: F:20138 Testidadong 20181212 fcc-BT-ACS1801860.EM6 (438)
20 Lewvel (dBuWim) Date; 2018-12-12

FCC PART 15C PEAK

60

0 1000 4400, 7800, 11200, 14600, 18000
Frequency (MHz)
3ite no. 1 3m Chamber Iata no. 11
Dis. / Ant. odm 2018 MCTD1209-3007 hnt. pol. : HORIZONTLL
Litit : FCC PART 15C PELE
Env. [/ Ins. r 23.4%C/52.9% Engineer : Cote
EOT ! Wireless 3tereo Headset
FPower rating : DZC 5V from Adaptor input AC1Z0V/60HEZ
Test Mode : BT3.0 GF3K Z450MH= Tx

WI-C310
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Data: 12
Lewvel (dBuWim)
20

File: F:2018 Testidadong20131212-fcc-BT-ACS 180 1860.EM6 (438)

Date: 2018-12-12

FCC PART 15C PEAK
60
2 FCC PART 15C AV
01000 4400. 7800. 11200. 14600. 18000
Frequency (MHz)

3ite no. 3 Chatber Data no. 12

Di=s. / Ant. 3m 20158 MCTD1209-3007 Ant. pol. HORIZCONTAL

Limit FCC PALET 15C PELE

Enw. / In=. 23.4%C/52.9% Engineer Cote

EUT : Wireless 3tereo Headset

Power rating : DC 5V frow ALdaptor input AC1Z0V/60HZ

Test Hode BET5.0 GF3KE Z450MH= T=x

WI-C310
Ant. Cable ki)l Emission
Mo Fredq. Factor Loss Reading factor Level Limits Margin ERemark
[MH=) {dB/m) [dE) [dABuv) [clB) [dBuV/m)  [(dBuv/m) [dB)

2450.00 25.07 10.45 g85.81 35.862 g89.71 74,00 -15.71 Feak
2 49e0.00 33.33 14.75 40.74 3d.64 54.15 T4.00 19.582 Feak

RFemarks: 1. Emissionh Lewel= Antenha Factor 4+ Cable Loss + Reading

=Amp factor.
2. The emwission lewvels that are 20dB bhelow the official
limit are not reported.
Frequency | Peaklevel |Duty cycle factor AV level Limit(dBuv/m) | Conclusion
(MHz) (dBuv/m) (dB) (dBuv/m)
4960 54.18 -24.657 29.523 54 Pass
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Data: 13 File: F:20138 Testidadong 20181212 fcc-BT-ACS1801860.EM6 (438)
20 Lewvel (dBuWim) Date; 2018-12-12

FCC PART 15C PEAK

60

0 1000 4400, 7800, 11200, 14600, 18000
Frequency (MHz)
3ite no. 1 3m Chamber Iata no. i 13
Dis. / Ant. odm 2018 MCTD1209-3007 hnt. pol. : WERTICALL
Litit : FCC PART 15C PELE
Env. [/ Ins. r 23.4%C/52.9% Engineer : Cote
EOT ! Wireless 3tereo Headset
FPower rating : DZC 5V from Adaptor input AC1Z0V/60HEZ
Test Mode : BT3.0 GF3K Z450MH= Tx

WI-C310
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Data: 14
Lewvel (dBuWim)
20

File: F:2018 Testidadong20131212-fcc-BT-ACS 180 1860.EM6 (438)

Date: 2018-12-12

FCC PART 15C PEAK

Ha

FCC PART 15C AV

60
0 1000
3ite no.
Dis. / Ant.
Limit
Env. / Ins.
EUT
FPower rating :
Test HMode
An
Mo Fredq. Fac
[MH=) (dB
1 Z450.00 28
Z 49¢0.00 33
Femarks: 1.
2.

4400, 7800, 11200, 14600, 18000
Frequency (MHz)
3m Charber Iata no. i 14
3m 2018 MCTD1209-3007 hnt. pol. : WERTICALL
FCZ PARET 15C PEAK
Z3.4%C/52.9% Engineer Cote
Wireless S3tereo Headset
DiZ 5V from Adaptor input AC1ZO0V/60HEZ
BT3.0 GF3E 2450MH=z T=x
WI-C310
. Cable Lmp Emission
tor Loss Reading factor Lewvel Limits Margin Remark
Fm) [dE) [dBuv) (dE) (dBuV/m)  (dBuV/m) [dE)
av 10.45 g50.14 35.62 53.04 74,00 -9.04 Feak
33 14.75 35.39 34,64 51.583 74,00 22.17 Feak
Ewis=zion Level= Antenna Factor + Cable Loss + Reading
—Aiwmp factor.
The emisszion lewvels that are 20dE helow the official

limit are not reported.
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Data: 17 File: F:20138 Testidadong 20181212 fcc-BT-ACS1801860.EM6 (438)
20 Lewvel (dBuWim) Date; 2018-12-12

FCC PART 15C PEAK

60

.

0 1000 4400, 7800, 11200, 14600, 18000
Frequency (MHz)
3ite no. 1 3m Chamber Iata no. P17
Dis. / Ant. odm 2018 MCTD1209-3007 hnt. pol. : HORIZONTLL
Litit : FCC PART 15C PELE
Env. [/ Ins. r 23.4%C/52.9% Engineer : Cote
EOT ! Wireless 3tereo Headset
FPower rating : DZC 5V from Adaptor input AC1Z0V/60HEZ
Test Mode : BT3.0 S-DP3E Z2402ZMH=z T=x

WI-C310

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F18265
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Data: 18
Lewvel (dBuWim)
20

File: F:2018 Testidadong20131212-fcc-BT-ACS 180 1860.EM6 (438)

Date: 2018-12-12

FCC PART 15C PEAK
60 2
FCC PART 15C AV
01000 4400. 7800. 11200. 14600. 18000
Frequency (MHz)

3ite no. 3 Chatber Data no. 18

Di=s. / Ant. 3m 20158 MCTD1209-3007 Ant. pol. HORIZCONTAL

Limit FCC PALET 15C PELE

Enw. / In=. 23.4%C/52.9% Engineer Cote

EUT : Wireless 3tereo Headset

Power rating : DC 5V frow ALdaptor input AC1Z0V/60HZ

Test Hode BET5.0 &-DFP3EK 240-2MH=z Tx

WI-C310
Ant. Cable ki)l Emission
Mo Fredq. Factor Loss Reading factor Level Limits Margin ERemark
[MH=) {dB/m) [dE) [dABuv) [clB) [dBuV/m)  [(dBuv/m) [dB)

2402.00 @ 27.91 10.28 g82.51 35.70 85.00 74,00 -11.00 Feak
2 4504.00 33.02 14.54 47.58 3d4.76 60.35 T4.00 15.62 Feak

RFemarks: 1. Emissionh Lewel= Antenha Factor 4+ Cable Loss + Reading

=Amp factor.
2. The emwission lewvels that are 20dB bhelow the official
limit are not reported.
Frequency Peak level | Duty cycle factor AV level Limit(dBuv/m) | Conclusion
(MHz) (dBuv/m) (dB) (dBuv/m)
4804 60.38 -24.657 35.723 54 Pass
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Data: 19 File: F:20138 Testidadong 20181212 fcc-BT-ACS1801860.EM6 (438)
20 Lewvel (dBuWim) Date; 2018-12-12

FCC PART 15C PEAK

60

™

0 1000 4400, 7800, 11200, 14600, 18000
Frequency (MHz)
3ite no. 1 3m Chamber Iata no. 119
Dis. / Ant. odm 2018 MCTD1209-3007 hnt. pol. : WERTICALL
Litit : FCC PART 15C PELE
Env. [/ Ins. r 23.4%C/52.9% Engineer : Cote
EOT ! Wireless 3tereo Headset
FPower rating : DZC 5V from Adaptor input AC1Z0V/60HEZ
Test Mode : BT3.0 S-DP3E Z2402ZMH=z T=x

WI-C310

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F18265
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Data: 20 File: F:2018 Testidadonyg 20181212 fcc-BT-ACS18Q1860.EM6 (48)
120 Lewvel {dBu\/im) Date: 2018-12-12

FCC PART 15C PEAK
60
2 FCC PART 15C AV
01000 4400, 7800, 11200, 14600, 18000
Frequency (MHz)
3ite no. 3m Chaber Data no. 20
Dis. / Ant. 3m 2018 MCTD1z209-3007 Ant. pol. : VERTICAL
Limit FCC PART 15C FEAE
Env. / Ins. 23.4%C/52.9% Engineer Cote
EOT Wireless Stereo Headset
Power rating : DC 5V frow Adaptor input AC1Z0V/60HEZ
Test Mode ET3.0 &-DPSE 2402MHz Tx
WI-C310
Ant. Cable Amp Emission
] Fredq. Factor Loss Feading factor Lewvel Limits Margin Remark
[MH=) (dB/m) [dE] [dEuW) (dE] (dBuW ) (dBuW/m) [dE]
1 Z40z2.00 27.91 10.28 80.45 35.70 52.94 74,00 -5.94 Peak
2 48304.00 33.02 14.54 41.21 34.76 54.01 74.00 19.99 Feak
Rewarks: 1. Ewissicon Lewel= Antenna Factor + Cable Loss + RBeading
—Amp factor.
2. The emission lewvels that are 2Z0dE helow the official
limit are not reported.
Frequency Peak level | Duty cycle factor AV level Limit(dBuv/m) | Conclusion
(MHz) (dBuv/m) (dB) (dBuv/m)
4804 54.01 -24.657 29.353 54 Pass
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Data: 23 File: F:20138 Testidadong 20181212 fcc-BT-ACS1801860.EM6 (438)
20 Lewvel (dBuWim) Date; 2018-12-12

FCC PART 15C PEAK

60

st

0 1000 4400, 7800, 11200, 14600, 18000
Frequency (MHz)
3ite no. 1 3m Chamber Iata no. HE=
Dis. / Ant. odm 2018 MCTD1209-3007 hnt. pol. : HORIZONTLL
Litit : FCC PART 15C PELE
Env. [/ Ins. r 23.4%C/52.9% Engineer : Cote
EOT ! Wireless 3tereo Headset
FPower rating : DZC 5V from Adaptor input AC1Z0V/60HEZ
Test Mode : BT3.0 S-DPSE 2441MH= T=x

WI-C310

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F18265
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Data: 24 File: F:2018 Testidadonyg 20181212 fcc-BT-ACS18Q1860.EM6 (48)
Lewvel {dBu\/im) Date: 2018-12-12
120
1
FCC PART 15C PEAK
60 z FCC PART 15C AV
0 1000 4400, 7800. 11200. 14600, 18000
Frequency (MHz)
3ite no. 3m Chaber Data no. Z4
Dis. / Ant. 3 2018 MCTD1209-3007 hnt. pol. HORIZONTALL
Limit FCC PART 15C PEAE
Env. / Ins. 23.4%C/52.9% Engineer Cote
EOT Wireless Stereo Headset
Power rating : DC 5V frow Adaptor input AC1Z0V/60HEZ
Test Mode ET3.0 S-DP3K 2441MH= Tx
WI-C310
Ant. Cable Amp Emission
] Fredq. Factor Loss Feading factor Lewvel Limits Margin Remark
[MHz) (B m) [dE) [dEuv) [dE) (dBuV ) (dBuV/m) [dE)
1 2441.00 25.01 10.358 §5.51 35.65 §5.25 74.00 -14.25 Peak
2 4882.00 33.16 14.63 43.28 34.70 56.37 74 .00 17.63 Peak
Rewarks: 1. Ewissicon Lewel= Antenna Factor + Cable Loss + RBeading
—Amp factor.
2. The emission lewvels that are 2Z0dE helow the official
limit are not reported.
Frequency Peak level | Duty cycle factor AV level Limit(dBuv/m) | Conclusion
(MHz) (dBuv/m) (dB) (dBuv/m)
4882 56.37 -24.657 31.713 54 Pass
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Data: 25 File: F:20138 Testidadong 20181212 fcc-BT-ACS1801860.EM6 (438)
20 Lewvel (dBuWim) Date; 2018-12-12

FCC PART 15C PEAK

60

0 1000 4400, 7800, 11200, 14600, 18000
Frequency (MHz)
3ite no. 1 3m Chamber Iata no. 1 25
Dis. / Ant. odm 2018 MCTD1209-3007 hnt. pol. : WERTICALL
Litit : FCC PART 15C PELE
Env. [/ Ins. r 23.4%C/52.9% Engineer : Cote
EOT ! Wireless 3tereo Headset
FPower rating : DZC 5V from Adaptor input AC1Z0V/60HEZ
Test Mode : BT3.0 S-DPSE 2441MH= T=x

WI-C310

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F18265
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Data: 26
Lewvel (dBuWim)
20

File: F:2018 Testidadong20131212-fcc-BT-ACS 180 1860.EM6 (438)

Date: 2018-12-12

FCC PART 15C PEAK
60
2 FCC PART 15C AV
01000 4400, 7800, 11200, 14600, 18000
Frequency (MHz)
3ite no. 3m Charber Iata no. P26
Dis. / Ant. 3m 2018 MCTD1209-3007 hnt. pol. : WERTICALL
Litit FCZ PARET 15C PEAK
Env. [/ Ins. Z3.4%C/52.9% Engineer Cote
EOT Wireless S3tereo Headset
FPower rating : DZC 5V from Adaptor input AC1Z0V/60HEZ
Test Mode BT3i.0 &-DFSE 2441MH= Tx
WI-C310
Ant. Cable Lmp Emission
Mo Fredq. Factor Loss Reading factor Lewvel Limits Margin Remark
[MHz) {dE/mj [dE) [dBuv) (dE) (dBuV/m)  (dBuV/m) [dE)
1 z2441.00 25.01 10.38 TE5.66 35.65 g1.40 74,00 =7.40 Feak
2 48532.00 33.16 14.63 40.01 34.70 53.10 74,00 20.90 Feak
Remark=: 1. Emission Lewvel= Antenna Factor + Cable Loss + Reading
—Aiwmp factor.
Z. The emission lewvels that are 20dE khelow the official

limit are not reported.
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Data: 27 File: F:20138 Testidadong 20181212 fcc-BT-ACS1801860.EM6 (438)
20 Lewvel (dBuWim) Date; 2018-12-12

FCC PART 15C PEAK

60

|

0 1000 4400, 7800, 11200, 14600, 18000
Frequency (MHz)
3ite no. 1 3m Chamber Iata no. P27
Dis. / Ant. odm 2018 MCTD1209-3007 hnt. pol. : WERTICALL
Litit : FCC PART 15C PELE
Env. [/ Ins. r 23.4%C/52.9% Engineer : Cote
EOT ! Wireless 3tereo Headset
FPower rating : DZC 5V from Adaptor input AC1Z0V/60HEZ
Test Mode : BT3.0 S-DP3E 24830MH=z T=x

WI-C310

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F18265
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Data: 28
Lewvel (dBuWim)
20

File: F:2018 Testidadong20131212-fcc-BT-ACS 180 1860.EM6 (438)

Date: 2018-12-12

FCC PART 15C PEAK
60
2 FCC PART 15C AV
01000 4400. 7800. 11200. 14600. 18000
Frequency (MHz)
3ite no. 3 Chatber Data no. HEEA =]
Di=s. / Ant. 3m 20158 MCTD1209-3007 Ant. pol. : WVERTICAL
Limit FCC PALET 15C PELE
Enw. / In=. 23.4%C/52.9% Engineer Cote
EUT : Wireless 3tereo Headset
Power rating : DC 5V frow ALdaptor input AC1Z0V/60HZ
Test Hode BET5.0 &-DFP3EK 2450MH=z Tx
WI-C310
Ant. Cable ki)l Emission
Mo Fredq. Factor Loss Reading factor Level Limits Margin ERemark
[MH=) {dB/m) [dE) [dABuv) [clB) [dBuV/m)  [(dBuv/m) [dB)
2450.00 25.07 10.45 81.25 35.862 g84.15 74,00 -10.15 Feak
2 49e0.00 33.33 14.75 4z .09 3d.64 55.53 T4.00 15.47 Feak
RFemarks: 1. Emissionh Lewel= Antenha Factor 4+ Cable Loss + Reading
=Amp factor.
2. The emwission lewvels that are 20dB bhelow the official
limit are not reported.
Frequency | Peaklevel |Duty cycle factor AV level Limit(dBuv/m) | Conclusion
(MHz) (dBuv/m) (dB) (dBuv/m)
4960 55.53 -24.657 30.873 54 Pass
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Data: 29 File: F:20138 Testidadong 20181212 fcc-BT-ACS1801860.EM6 (438)
20 Lewvel (dBuWim) Date; 2018-12-12

FCC PART 15C PEAK

60

M_,W’

0 1000 4400, 7800, 11200, 14600, 18000
Frequency (MHz)
3ite no. 1 3m Chamber Iata no. T 29
Dis. / Ant. odm 2018 MCTD1209-3007 hnt. pol. : HORIZONTLL
Litit : FCC PART 15C PELE
Env. [/ Ins. r 23.4%C/52.9% Engineer : Cote
EOT ! Wireless 3tereo Headset
FPower rating : DZC 5V from Adaptor input AC1Z0V/60HEZ
Test Mode : BT3.0 S-DP3E 24830MH=z T=x

WI-C310

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F18265
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Data: 30 File: F:2018 Testidadong20181212-fcc-BT-ACS1801860.EM6 {48)
120 Level (dBu\vim) Date: 2018-12-12

FCC PART 15C PERAK
60 2
FCC PART 15C AV
0 1000 4400, 7800, 11200, 14600, 18000
Frequency (MHz)
3ite no. 3m Charber Iata no. 30
Dis. / Aint. 3 1] 2015 McCTD12059-3007 Ant. pol. HORIZCONTALL
Limit FCC PART 15C FPEAE
Env. [/ Ins. Z3.4%C/52.9% Engineer Cote
EUT : Wireless 3tereo Headset
Fower rating : DC 5V from Adaptor input AC120V/60HZ
Test Mode ET3.0 8S-DP3IE 2450MHz Tx
WI-C310
int. Cable ynp Emission
No Freq. Factor Loss Feading factor Lewvel Limits Margin ERemark
[MH=z) [ dB /1) [dE) [dBuv) [dE] (dBuV ) (dBuV m) (B
1 Z450.00 2§.07 10.45 86,46 35.62 89.36 74,00 -15.36 Peak
Z 49g0.00 33.33 14.75 43 .57 34.64 57.01 74 .00 16.99 FPeak
Femarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
—Amp factor.
Z. The emission lewvels that are Z20d4dE kelow the official
limit are not reported.
Frequency | Peaklevel |Duty cycle factor AV level Limit(dBuv/m) | Conclusion
(MHz) (dBuv/m) (dB) (dBuv/m)
4960 57.01 -24.657 32.353 54 Pass
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FCC ID:AK8WIC310

5. CONDUCTED SPURIOUS EMISSIONS

5.1. Test Equipment

Item| Equipment Manufacturer Model No. Serial No. Last Cal. Cal.
Interval
1. PXA Signal Agilent N9030A MY51380221 | Sep.08,18 | 1Year
Analyzer
2. Attenuator Agilent 8491B MY39269170 | Oct.14,18 1 Year
RF Cable Hubersuhner | SUCOFLEX106 505238/6 Apr.23,18 1 Year

5.2.Limit

In any 100kHz bandwidth outside the frequency bands in which the spread spectrum
intentional radiator in operating, the radio frequency power that is produced by the
intentional radiator shall be at least 20dB below that in the 100kHz bandwidth within the

band that contains the highest level of the desired power.

5.3.Test Procedure

The transmitter output was connected to a spectrum analyzer, The resolution bandwidth
is set to 100 kHz, The video bandwidth is set to 300 kHz and measure all the emissions

With peak detector.

5.4.Test result
PASS (The testing data was attached in the next pages.)

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F18265



AUDIX )}

FCC ID:AK8WIC310

AUDIX Technology (Shenzhen) Co., Ltd.
page 5-2

Hopping off

GFSK

2402MHz(30MHz — 1GHz)

2402MHz(10GHz — 26GHz)

i L
Marker 1 936.

pectrum Analyzer - Swept SA
N

950000000 MHz
PNO:

Ref Offset 1.01 dB
10 dBidiv__Ref 11.01 dBm
Log

ALIGN AUTO

02:53:48 PMDec 11, 2018

>~ Trig: Free Run

#Atten: 20 dB

#VBW 300 kHz

KR MODE TRC SCL
|1
2

FUNCTION

Avg Type: Log-Pwr
AvglHold: 1001100

Mkr1 936.95 MHz2]

Sweep 3.200 ms (1001 pts)|

FUNCTION WIDTH

-70.200 dBm

Stop 1.0000 GHz|

FUNCTION VALUE

=z
'S Bl EN ER K .
'2_ 1 o) I 2
2 9 T B 3 ES

E

NextPeak

=2
5
3
—

usc

'STATUS.

I

E

Analyzer - Swept SA

R ALIGN AUTO _[02:53:24 PMDec 11,2018

Avg Type: Log-Pwr

a5t~ Trig: Free Run AvglHold: 1001100
#Atten: 20 dB

Mkr1 24.055 GHZ
Ref Offset 1.01 dB
S Ref 11,01 dBm -57.475 dBm

i L 5 AC
Marker 1 24.055000000000 GHz
PNO:

NextPeak

od
og

Stop 25.000 GHz
Sweep 48.80 ms (1001 pts)|

KR MODE| TRC| SCL E Y FUNCTION | FUNCTION WIDTH FUNCTION VALUE
=y N [1]

=z
'S Bl EN ER K .
'2_ 1 o) I 2
2 9 T B 3 E

=2
5
3
—

I

usc 'STATUS.

H#Res BW 100

i L R 5 AC
Marker 2 4.807000000000 GHz
PNO: Fa:

Ref Offset 1.01 dB
div__Ref 11.01 dBm

Start 1.000 GHz

2402MHz(1GHz — 10GHz)

pectrum Analyzer - Swept SA
—

ALIGN AUTO

st —» Trig: Free Run

Avg Type: Log-Pwr

#Atten: 20 dB

kHz #VBW 300 kHz

WIKR MODE TRC SCL.

X

1 YY)
A N 1] 4.807 GHz|

Y
-1.288 dBm

FUNCTION

Avg|Hold: 100100

Mkr2 4.807 GHZ

-43.698 dBm

Stop 10.000 GHz,

Sweep 29.27 ms (1001 pts)|

FUNCTION WIDTH

FUNCTION VALUE

| I I R
43698dBm[ |
-  r— @

E

Mk

2=
L 3 2 3 g !
8 7 o z 2 E :
£ 9 H 3 B 3

=2
5
3
—

'STATUS.

I

2441(30MHz — 1GHz)

Analyzer - Swept SA &
L RE E AC ALIGN AUTO
Marker 1 944.710000000 MHz Avg Type: Log-Pwr
PNO: Fast —+~ Trig: Free Run Avg|Hold: 100/100

#Atten: 20 dB

Mkr1 944.71 MHZ|
Ref Offset 1.01 dB
iv__Ref 11,01 dBm -69.722 dBm|

Stop 1.0000 GHz
#VBW 300 kHz Sweep 3.200 ms (1001 pts)|

Mk

WIKR MODE TRC SCL.

X Y
1 [ f] 944.71 MHz -69.722 dBm
N I

FUNCTION | FUNCTION WIDTH FUNCTION VALUE

2=
L 3 2 3 g !
8 7 o z 2 E :
£ 9 H 3 B 3

=2
5
3
—

'STATUS.

g
9
N

2402MHz(2.3GHz — 2.4GHz)

‘Agilent Spectrum Analyzer - Swept SA
gilent Sps ot
i L 5 ac

Ref

RE 5 A
Start Freq 2.310000000 GHz

: Fast ——
IFGain:Low

Offset1.01 dB

Ref 11.01 dBm

#VBW 300 kHz

Trig: Free Run
#Atten: 20 dB

ALIGN AUTO

Avg Type: Log-Pwr
AvglHold: 100/100

02:55:03 P
TRAC!

Mkr4 2.399 585 GHz
5

Sweep 1

Stop 2.40500 GHz|

.000 ms (1001 pts)

X

| 2.402150 GHe|
2.390 000 GHz

] 2.400000 GHz

2.399 585 GHz

12

-1.089 dBm
70174 dBm
-59.036 dBm
-56.568 dBm

FUNCTION

FUNCTION WIDTH

FUNCTION VALUE

Center Freq
2.357500000 GHz

StartFreq|
2.310000000 GHz|

Stop Freq|
2.405000000 GHz

Freq Offset|
0 Hz|

‘Agilent Spectrum Analyzer - Swept SA
gilent Sps ot
i L 5 ac

ALIGN AUTO

R 500 A
Start Freq 1.000000000 GHz . Avg Type: Log-Pwr
Trig: Free Run Avg|Hold: 1001100

O: Fast ——
IFGain:Low #Atten: 20 dB

Ref Offset 1.01 dB
Ref 11.01 dBm

Center Freq
5500000000 GHz

StartFreq|
1.000000000 GHz,

Stop Freq|
10.000000000 GHz

Stop 10.000 GHz CFStep
#VBW 300 kHz Sweep 29.27 ms (1001 pts)|

WKR MODE| TRC SCL. X 12 FUNCTION _ | FUNCTION WIDTH FUNCTION VALUE

gl N [1[f] = 2440GHz[  -1.333dBm|
|2 IIIII= 4.879 GHz| 45064dBm[ [
3 @ o 0 ]

Freq Offset|
0 Hz|

usc 'STATUS.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F18265




®
AU D IX AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:AKS8WIC310 page 5-3

2480MHz(2.4GHz — 2.5GHz)

o P

2441(10GHz — 26GHz)

e
A 5 ALIGN AUTO[02:57:12 PHDec 11,2018
G /234

g Type: Log-F
Marker 1 24 970000000000 GHz . Avgmol';e 9071“00

PNO: Fast
IFGain:ow __#Atten: 20 dB
NextPeak|

Frequency

Stan Freq 2477000000 GHz
PNO:

Wide —s= Trig: Free Run
#Atten: 20 dB

Auto Tune

Ref Offset 1.01 dB Ref Offset 1.01 dB
Ref 11.01 dBm

10 dBidiv__ Ref 11.01 dBm
Log
Center Freq|

Next Pk Right| 2.493500000 GHz|

Next Pk Left|

i
VA ARy g i RIS WWMJ‘”M
sl e et - Marker Deltal

Stop 2.51000 GHz|

Stop 25.000 GHz
Sweep 1.000 ms (1001 pts)|

#VBW 300 kHz Mkr—CF|
FONCTION | FONCTONVIBT | FONCTGNVALUE = W WD TR S0 FoncTon FORCTONALE -
RP4910 Giiz Ty ——— 1 IEENEE 2430 030 Giiz T ———
HEERES 25500000 GHz|  69.333dBm| | [ |
2.483 500 GHz. -59.636 dBm

Mkr—RefLvl

= P

SEaNT|

SENSENT ALIGN
Type: Log-Pwr

TO_[03:00:02 PMDec 11,2018
vg TRA 4
Avg|Hold: 1001100

Marker 1 23995000000000 GHz
Pl

(O Fast ~+— Trig: Free Run
IFGainiLow __ #Atten: 20 dB

NextPeak|
MKr1 23.995 GHZ

Ref Offset 1.01 dB

Ref 11,01 dBm -57.651 dBm|

NextPeak|

Ref Offset 1.01 dB
Ref 11.01 dBm
Next Pk Right| Next Pk Right|

Next Pk Left|

Next Pk Left|

1 T A R N ————
- Marker Delta|

Marker Delta| 591 ettt b et

Stop 25.000 GHz|

Stop 1.0000 GHz 'Start 10.000 GHz
Sweep 3.200 ms (1001 pts) MKr—CF HRes BW 100 kHz #VBW 300 kHz Sweep 48.80 ms (1001 pts) MKr—CF
I [ |
Mkr—RefLvi|

Mkr—RefLvl

oD R B LN S

'STATUS.

'sTaTUS

8-DPSK

LIGN AUTO __[02:59:02 PMDec 11,2018
<= R

Avg Type: Log-Pwr
AvglHold: 100/100

Stan Freq 1 000000000 GHZ .
PNO: Fast ~»— 1T : Fast ~»— 17ig: Free Run
#Atten: 20 dB

IFGain:Low

NextPeak|

Ref Offset 1.01 dB Ref Offset 1.01 dB
lwiwf‘iE‘adw. Ref 11.01 dBm /div__Ref 11.01 dBm

og
Next Pk Right|

Next Pk Left|

1

Marker Delta|
Stop 10.000 GHz CF Step Stop 1.0000 GHz|
Sweep 29.27 ms (1001 pts) Sweep 3.200 ms (1001 pts) MKr—CF
WD TR 55 FONCTION | FUNCTION WTH ___FUNCTION VALUE - WK WODE TRC 5L X v 3
T 7 T — U N [10f] goBi5MMz|  -70s52dBm| | Iemm—
N [ 44440 dBm| 2 T
|
e 3 Mkr—RefLul
B B S I - s
1£
8
9
10 10
kil O O Y - 1
s

'sTaTUS

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F18265



®
AU D IX AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:AKS8WIC310 page 5-4
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2480MHz(30MHz — 1GHz) 2480MHz(10GHz — 26 GHz)
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lent Spectrum Analyzer - Swept SA
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6. 20 dB BANDWIDTH TEST

6.1.Test Equipment

Item| Equipment Manufacturer Model No. Serial No. Last Cal. Cal.
Interval
j, | PXASignal Agilent N9030A MY51380221 | Sep.08,18 | 1Year
Analyzer
2. Attenuator Agilent 8491B MY39269170 | Oct.14,18 1 Year
3. RF Cable Hubersuhner | SUCOFLEX106 505238/6 Apr.23,18 1 Year
6.2.Limit
Intentional radiators operating under the alternative provisions to the general emission
limits, as contained in §§ 15.217 through 15.257 and in Subpart E of this part, must be
designed to ensure that the 20 dB bandwidth of the emission, or whatever bandwidth
may otherwise be specified in the specific rule section under which the equipment
operates, is contained within the frequency band designated in the rule section under
which the equipment is operated.
6.3.Test Procedure
1. Connect the antenna port of the EUT to the spectrum analyzer.
2. Let the EUT transmit at Low/ Mid/ High channel with test software.
3. Setting of SA is following as: RBW: 30kHz / VBW: 100kHz
Sweep Mode: Continuous sweep
Detect mode: Positive peak
Trace mode: Max hold.
4. Use the occupied bandwidth function of the SA measure the 20dB bandwidth directly.
6.4.Test Results
EUT: Wireless Stereo Headset
M/N: WI-C310
Test date: 2018-12-11 Pressure: 102.1£1.0 kpa Humidity: 51.1%3.0%
Tested by: Jugg Test site: RF site Temperature:22.810.6 C
Frequency 20dB bandwidth Limit
Test Mode (MHz) (KHz) (KHz)
2402 1032 N/A
GFSK 2441 970.9 N/A
2480 1030 N/A
2402 1357 N/A
8-DPSK 2441 1357 N/A
2480 1357 N/A
Conclusion : PASS

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F18265




AUDIX )

FCC ID:AK8WIC310

AUDIX Technology (Shenzhen) Co., Ltd.
page 6-2

GFSK
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00 A
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Ref 20.00 dBm

Center 2.402 GHz

HRes BW 30 kHz #VBW 100 kHz

Occupied Bandwidth Total Power
902.19 kHz

981 Hz
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7. CARRIER FREQUENCY SEPARATION TEST

7.1.Test Equipment

Item| Equipment Manufacturer Model No. Serial No. Last Cal. Cal.
Interval
1. PXA Signal Agilent N9030A MY51380221 | Sep.08,18 | 1Year
Analyzer
2. RF Cable Hubersuhner | SUCOFLEX106 505238/6 Apr.23,18 1 Year
7.2.Limit

Frequency hopping systems shall have hopping channel carrier frequency separated by

a minimum of 25kHz or the 20dB bandwidth of the hopping channel, whichever is greater.
Alternatively, frequency hopping systems operating in the 2400-2483.5 MHz band may
have hopping channel carrier frequencies that are separated by 25 kHz or two-thirds of the
20 dB bandwidth of the hopping channel, whichever is greater, provided the systems
operate with an output power no greater than 125 mW.

7.3.Test Procedure

1. Connect the antenna port of the EUT to the Spectrum analyzer.

2. Let the EUT transmit at Low/ Mid/ High channel.

3. Setting of SA is following as: RBW: 30kHz / VBW: 100kHz.Span: 3MHz
4. Use the mark Delta function of the SA measure out the channel separation.

7.4. Test Results.
EUT: Wireless Stereo Headset

M/N: WI-C310
Test Date: 2018-12-11 Pressure: 102.2+1.0kpa Humidity: 52.1+£3.0%
Tested By: Jugg Test site: RF site Temperature:21.8+0.6 C
Test Mode Channel separation Limit(KHz) Conclusion
GFSK 1.0MHz 688.00 PASS
8-DPSK 1.0MHz 904.67 PASS

e — P e
o T ey —
v - arker v
PNO: Wide Cp) 111 vglHold> h 4 PNO: Wide Gy Trig: F vglHol o
in:| n:
E MHz MH; s
Ref Offset 1.01 dB 0 A - Ref Offset 1.01 dB -

& “" div__Ref 11.01 dBm - 0 Ref 11.01 dBm

304
e WM™ hl L&Y | 2441000000 GH

Freqs

StartFreq|
2.438500000 GH;
2.443500000 GH;

uency
uto Tune|
z
2|
? 2|
Span 5.000 MHZ Span 5.000 MHzZ r—
#VBW 300 kHz Sweep 1.00 ms (1001 pts) Sweep 1.00 ms (1001 pts) ';
i CTION FUNCTION VALUE Auto Man|
eq Offset |
OHz

X v FNCTION | FUNCTIONWIDTH | FUNCTION VALUE

22 [ 1] f i) 1.000 MHz[ (A) ot0a8 [ 1 0000000 | () 1.000 MHz[ (A)

2 IEEREE 2.441 000 GHz 0682dBm[ [ 2.441000 GHz 7

3 FYAEREEIY -1.000 MHz|(A) o3asaB [ 8) -1.000 MHz|(A) K Fre
| —oss2dBm[ [ i ¥ GHz 7

4 IEEREE 2.441 000 GHz 2.441.000 GH 0007 dBm
N — ]
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8. NUMBER OF HOPPING FREQUENCY TEST
8.1.Test Equipment
Item| Equipment Manufacturer Model No. Serial No. Last Cal. Cal.
Interval
1. PXA Signal Agilent N9030A MY51380221 | Sep.08,18 | 1Year
Analyzer
2. RF Cable Hubersuhner | SUCOFLEX106 505238/6 Apr.23,18 1 Year
8.2.Limit
Frequency hopping systems in the 2400-2483.5 MHz band shall use at least 15 channels
8.3.Test Procedure
1. Connect the antenna of the EUT to Spectrum analyzer and let the EUT working at
hopping mode.
2. Setting of SA is following as: RBW: 30kHz / VBW: 100kHz ,
Start frequency: 2390MHz
Stop frequency: 2483.5MHz
And waiting for the hopping trace until stability, count out the number of the hopping.
8.4.Test Results
EUT: Wireless Stereo Headset
M/N: WI-C310

Test Date: 2018-12-11

Pressure: 102.2+1.0kpa

Humidity: 52.1£3.0%

Tested By: Jugg

Test site: RF site

Temperature:21.8+0.6 C

Test Mode Number of channel Limit Conclusion
GFSK 79 >=15 PASS
8-DPSK 79 >=15 PASS
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e o
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9. DWELL TIME

9.1.Test Equipment

Item| Equipment Manufacturer Model No. Serial No. Last Cal. Cal.
Interval
1. PXA Signal Agilent N9030A MY51380221 | Sep.08,18 | 1Year
Analyzer
2. RF Cable Hubersuhner | SUCOFLEX106 505238/6 Apr.23,18 1 Year
9.2.Limit

The average time of occupancy on any channel shall not be greater than 0.4 seconds
within a period of 0.4 seconds multiplied by the number of hopping channels employed.

9.3.Test Procedure

1. Connect the antenna of the EUT to Spectrum analyzer and let the EUT working at
hopping mode.
2. Setting of SA is following as:
RBW: 100kHz / VBW: 100kHz
Sweep Mode: Single
Detect mode: Positive peak
Trace mode: Auto
Span: OHz
Sweep time: 5s and big enough to measure one hopping signal
3. Use below formula calculate the Dwell time
Dwell time=Hopping number per second*0.4*channel number*Pulse bandwidth per

hopping.
9.4. Test Results

EUT: Wireless Stereo Headset

M/N: WI-C310

Test Date: 2018-12-14 Pressure: 102.2+1.0kpa Humidity: 52.1+£3.0%

Tested By: Jugg Test site: RF site Temperature:21.8+0.6 C
Mode dwell time Limit |Conclusion

DHI1 |47 hops/5s*0.4*79chanels* 0.414 ms =122.975ms | =400ms | PASS
GFSK DH3 |21 hops/5s*0.4*79chanels* 1.674 ms =222.173ms | =400ms PASS
DHS5 | 16 hops/5s*0.4*79chanels* 2.925 ms =295.776ms | =400ms | PASS
3-DH1 | 48 hops/5s*0.4*79chanels* 0.425 ms =128.928ms | =400ms | PASS
8-DPSK | 3-DH3 | 25 hops/5s*0.4*79chanels* 1.683 ms =265.914ms | =400ms | PASS

3-DHS5 | 14 hops/5s*0.4*79chanels* 2.960 ms =261.901ms | =400ms PASS

Note: All the lower levels were signaled from receiver and should not be considered
in here.
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GFSK ‘
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TRACE

SENSEINT] LIGNAUTO | 05:13:14 AMDec 11, 2018
Avg Type: Log-Pur Trace FIEIEED

Marker 1 A 2.92500 ms - Avg Type: Log-Pwr Marker

Marker
PNO: Wide ~»- Trig: Free Run
IFG: ow #Atten: 20 dB

Ref Offset 1.01 dB of Ref Offset 1.01 dB
Ref 11.01 dBm QU dBidiv  Ref 11.01 dBm
og

All Markers Off| Properties»

i

Center 2.441000000 GHz Hz Center 2.441000000 GHz

Span 0 Span 0
Res BW 100 kHz #VBW 100 kHz Sweep 5.000 s (1001 pts) Res BW 100 kHz #VBW 100 kHz Sweep 5.000 ms (1001 pts)|
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8-DPSK

3DH 1

SENSEINT

Ref Offset 1.01 dB
l%&‘EH" Ref 11.01 dBm

Center 2.441000000 GHz

Res BW 100 kHz #VBW 100 kHz

Agilent Spectrum Analyzer - Swept SA E

Marker

Marker Table|
on off|
Marker Count

[off]

Couple|
Markers|
off|

All Markers Off|
Span 0 Hz m

Sweep 5.000 s (1001 pts)

STATUS

Agilent Spectrum Analyze

RF S
Marker 1 A 425.000 ps

Ref Offset 1.01 dB
Ref 11.01 dBm

Center 2.441000000 GHz
Res BW 100 kHz

usc

#VBW 100 kHz

Sweep 1.000 ms (1001 pts)

STATUS

Marker

Select Maﬂ(er'
i

Properties»|

PNO: Wide —»— 1rig: Free Run
IFGain:Low ___ #Atten: 20 dB

Ref Offset 1.01 dB
Ref 11.01 dBm

Center 2.441000000 GHz

Res BW 100 kHz #VBW 100 kHz

SA
AC SENSEINT

Marker

Marker Table|
on Off
Marker Count

[off]

0Hz
s)

STATUS.

Agilent Spectrum Analyze

RF C
Marker 1 A 1.68300 ms

Ref Offset 1.01 dB
Ref 11.01 dBm

Center 2.441000000 GHz
Res BW 100 kHz

Tri
IFGain:Low #Atten: 20 dB

#VBW 100 kHz

LIGNAUTO | 05:18:06 AMDec 11, 2018
Avg Type: Log-Pwr

Marker

Select Maﬂ(er'
i

SENSEINT
PNO: Wide —— 11ig:Free Run
IFGain:Low __ #Atten: 20 dB

Ref Offset 1.01 dB
Ref 11.01 dBm

Center 2.441000000 GHz

Res BW 100 kHz #VBW 100 kHz

Marker

Marker Table|
on Off
Marker Count

[off]

Couple|
Markers|
off|

All Markers Off|

Span 0
Sweep 5.000 s (1001 pts)

STATUS

Agilent Spectrum Analyze

RF C
Marker 1 A 2.96000 ms

Ref Offset 1.01 dB
Ref 11.01 dBm

Center 2.441000000 GHz
Res BW 100 kHz

usc

PNO: Wide —>— 171
IFGain:Low #Atten: 20 dB

#VBW 100 kHz

UTO | 05:20:53AMDec 11,2018
Avg Type: Log-Pwr TRACE] 4

Span 0 Hz
Sweep 5.000 ms (1001 pts)

STATUS

Marker

Properties»|
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10.MAXIMUM PEAK OUTPUT POWER TEST
10.1.Test Equipment
Item Equipment Manufacturer | Model No. Serial No. Last Cal. Cal.
Interval
1. | PXA Signal Analyzer Agilent N9030A | MY51380221 | Sep.08,18 1Year
2. Power meter Anritsu ML2487A | 6K00002472 | Apr.23,18 1Year
3. Power sensor Anritsu MA2491A 033005 Apr.23,18 1Year
4. Attenuator Agilent 8491B MY39269170 | Oct.14,18 1 Year
5. RF Cable Hubersuhner SU;%ELE 505238/6 Apr.23,18| 1 Year
10.2.Limit
For frequency hopping systems operating in the 2400-2483.5 MHz band employing at
least 75 non-overlapping hopping channels, and all frequency hopping systems in the
5725-5850 MHz band: 1 watt.
10.3.Test Procedure
Connected the EUT’s antenna port to Power Sensor, and use power meter to test peak
output power directly.
10.4.Test Results
EUT: Wireless Stereo Headset
M/N: WI-C310

Test date: 2018-12-14

Pressure: 102.5+1.0 kpa Humidity: 51.2+3.0%

Tested by: Jugg Test site: RF site Temperature:22.510.6 C
Test F Peak output Power Limit
Mode fequency (dBm) (dBm)
2402 0.213 21
GFSK 2441 -0.351 21
2480 0.045 21
2402 3.013 21
8-DPSK 2441 2.050 21
2480 2.884 21

Conclusion: PASS
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11.BAND EDGE COMPLIANCE TEST
11.1.Test Equipment

Item Equipment Manufacturer | Model No. Serial No. Last Cal. Cal.
Interval
1. PXA Signal Analyzer Agilent N9030A | MY51380221 | Sep.08,18 1Year
2. Amplifier HP 8449B 3008 A02495 | Apr.23.18| 1 Year
3. Horn Antenna ETC Nfgg;) DRH15F03006 (May.30,18| 1 Year
4. RF Cable Hubersubner | SU0DFEE | 50523806 | Apr23.18| 1 Year
11.2.Limit

All the lower and upper band-edges emissions appearing within 2310MHz to 2390MHz
and 2483.5MHz to 2500MHz restricted frequency bands shall not exceed the limits
shown in 15.209, all the other emissions outside operation frequency band 2400MHz to
2483.5MHz shall be at least 20dB below the fundamental emissions, or comply with
15.209 limits.

11.3.Test Produce

For upper band emissions that are up to two bandwidths(2MHz) away (2483.5MHz to

2485.5MHz) from the band-edge use below produce:

1. Choose a spectrum analyzer span that encompasses both the peak of the fundamental
emission and the band-edge emission under investigation. Set the analyzer RBW
to 100KHz and with a video bandwidth 300KHz. Record the peak levels of the
fundamental emission and the relevant band-edge emission, Observe the stored trace
and measure the amplitude delta between the peak of the fundamental and the peak
of the band-edge emission. This is not a field strength measurement, it is only a
relative measurement to determine the amount by which the emission drops at the
band edge relative to the highest fundamental emission level.

2. Subtract the delta measured in step (1) from the maximum field strengths measured
in clause 4 .The resultant field strengths are then used to determine band-edge
compliance as required by Section 15.205

For emissions above two bandwidths away from the band-edge use below produce:

1. The EUT is placed on a insulating material (up to 12mm thick) worked at highest
radiated power.

2. The turntable was rotated for 360 degrees to determine the position of maximum
emission level.

3. EUT is set 3m away from the receiving antenna, which is varied from 1m to 4m to
find out the highest emission.

4. Set the spectrum analyzer in the following setting in order to capture the lower and
upperband-edges of the emission:

(a) PEAK: RBW=1MHz ;VBW=3MHz, PK detector, Sweep=AUTO
(b) This is pulse Modulation device a duty cycle factor was used to calculate average
level based measured peak level.

11.4.Test Results

Pass (The testing data was attached in the next pages.)
Note: If the PK measured levels comply with average limit, then the average level were
deemed to comply with average limit.
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Data: 5 File: F:i2018 Testidadong'20181212-fcc-BT-ACS1801860.EM6 (48)
Level (dBul/im) Date: 2018-12-12
120
4
HH:PART15CPLA
60 FCC PART 150C|A

02310

Zite no.
Dis. / Ant.
Limit

Enwv. / Ins.
EUT

Fower rating
Test HMaode

An

No. Freq. Fac
[MH=z) [dB

1 23920.00 27.

2 2394.55 27.

3 2400.00 27.

4 2401.57 ZzZ7.

2329, 2348, 2367. 2386. 2405
Frequency (MHz)
3m Chamber Data no. HE=
3m 2018 MCTD1zZ209-3007 int, pol. : HORIZOWNTAL
FCC PART 15C PELE
23.4%C/52.9% Engineer : Cote

Wirele=s=s 3tereo Headset

DC 5V from Adaptor input AC1Z0V/60HZ

ET3.0 GF3K Z402ZMHz Tx

WI-C310
. Cable Amp Emission
tor Loss Feading factor Lewvel Limits Margin FRemark
Fm) [dE) [dBuv) [dE) (dBEuV/m] [(dEuV/m) [dE)
91 10.25 45,27 35.70 47.7h 74.00 26.24 Peak
91 10.28 46.55 35.70 49,04 74.00 24.96 Peak
91 10.28 47,28 35.70 49,77 74.00 24.23 Peak
a1 10.25 §55.41 35.70 Q0. 20 74.00 -16.90 Peak

Emis=zion Lewvel= Antenna Factor + Cable Loss + Beading
—Amp factor.

The ewmission lewvels that are 20dE below the official
limit are not reported.
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Data: 6 File: F:i2018 Testidadong'20181212-fcc-BT-ACS1801860.EM6 (48)
120 Level (dBul/im) Date: 2018-12-12

4
FCC PART 15C PEQK

60 FCC PART 15C A

MWMMWWVQM k‘

02310 2329, 2348, 2367. 2386. 2405
Frequency (MHz)
Zite no. 3w Chamber Data no. HE -
Iis. / Ant. r3m 2015 MCTD1zZ09-3007 Ant. pol. : VERTICAL
Limit : FCC PART 15C PELE
Enw. / Ins. : 23.4%C/52.9% Engineer : Cote
EUT : Wireles=s 3tereo Headset
Power rating : DC 5V from Adaptor input AC1Z0V/60HZ
Test Mode : BET3.0 GFSE Z40Z2MHz Tx
WI-C310
Ant. Cable Amp Emission
No. Freq. Factor Loss Feading factor Lewvel Limits Margin FRemark
[(MH=z) [dB/ 1) [dE] [dEuWV) [dE] (dBuv/ ) (dBuvsm) (dE]
1 2390.00 27.91 10.28 45.41 35.70 47 .90 74,00 26.10 Peak
2 2392.84 27.91 10.28 47 .22 35.70 49,71 74.00 24,29 Peak
3 2400.00 @ 27.91 10.28 45.35 35.70 45.84 74.00 25.186 Peak
4 2402 .25 z27.91 10.28 S1.58 35.70 S4.37 74.00 -10.37 Peak

Femark=s: 1. Emission Level= Antenna Factor + Cable Loss + Reading
—Amp factor.
2. The emission lewels that are Z0dE helow the official
limit are not reported.
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Data: 15 File: F:i2018 Testidadong'20181212-fcc-BT-ACS1801860.EM6 (48)
Level (dBul/im) Date: 2018-12-12
120
1
/_\ FCC PART 15C PEAK
60

FCC PART 15C AV

= 3

0

2477 2483.6 2490.2 2496.8 2503.4 2510
Frequency (MHz)
Zite no. 3m Chamber Data no. : 15
Dis. / Ant. 3m 2018 MCTD1zZ09-3007 Ant. pol. : VERTICAL
Limit FCC PART 15C PERE
Enwv. / Ins. 23.4%C/52.9% Engineer : Cote
EUT : Wireles=s 3tereo Headset
Power rating : DC 5V from Adaptor input AC1Z0V/60HZ
Test Mode ET3.0 GF3IE Z2Z480MH=z Tx
WI-C310
Ant. Cable Amp Emission
No. Freq. Factor Loss Feading factor Lewvel Limits Margin FRemark
[(MH=z) [dB/ 1) [dE] [dEuWV) [dE] (dBuv/ ) (dBuvsm) (dE]
1 2480.17 28.07 10.45 50,44 35.62 53.34 74,00 -9.34 Peak
2 2483.50 28.07 10.45 47.11 35.62 50.01 74.00 23.99 Peak
3 2500.00 28.10 10.48 465,58 35.60 49,564 74.00 24,44 Peak
Femark=s: 1. Emission Level= Antenna Factor + Cable Loss + Reading
—Amp factor.
Z. The ewmission lewvels that are Z04E bhelow the official

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F18265




AUDIX )}

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:AKS8WIC310 page 11-5
Data: 16 File: ;2018 Testwdadong'20181212fcc-BT-ACS1801860.EMG6 (48)
Level {dBuV/im) Date: 2018-12-12
120
1
FCC PART| 15C PEAK
60
FCC PART 15C AV
024?? 2483.6 2490.2 2496.8 2503.4 2510
Frequency (MHz)
Zite no. 3m Chamber Data no. HE
Dis. / Ant. 3m 2018 MCTD1zZ09-3007 Ant. pol. : HORIZCONTAL
Limit FCC PART 15C PERE
Enwv. / Ins. 23.4%C/52.9% Engineer : Cote
EUT : Wireles=s 3tereo Headset
Power rating : DC 5V from Adaptor input AC1Z0V/60HZ
Test Mode ET3.0 GF3IE Z2Z480MH=z Tx
WI-C310
Ant. Cable Amp Emission
No. Freq. Factor Loss Feading factor Lewvel Limits Margin FRemark
[(MH=z) [dB/ 1) [dE] [dEuWV) [dE] (dBuv/ ) (dBuvsm) (dE]
1 2480.07 28.07 10.45 55.47 35.62 91.37 74,00 -17.37 Peak
2 2483.50 28.07 10.45 45,72 35.62 45. 62 74.00 25.38 Peak
3 2500.00 28.10 10.48 465.15 35.60 49,13 74.00 24.87 Peak
Femark=s: 1. Emission Level= Antenna Factor + Cable Loss + Reading
—Amp factor.
Z. The ewmission lewvels that are Z04E bhelow the official

limit are not reported.
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Data: 21 File: ;2018 Testwdadong'20181212fcc-BT-ACS1801860.EMG6 (48)
Level (dBul/im) Date: 2018-12-12
120
3
FCC PART 15C Pﬁhﬂ
60
FCC PART 15C|A
1 p L
W@WWWW
l:'231l] 2329, 2348, 2367. 2386. 2405
Frequency (MHz)
Zite no. 3m Chatrber Data no. 21
Iis. / Ant. 3m 2015 MCTD1zZ09-3007 Ant. pol. : VERTICAL
Limit FCC PART 15C PERE
Enwv. / Ins. 23.4%C/52.9% Engineer : Cote
EUT : Wireles=s 3tereo Headset
Power rating : DC 5V from Adaptor input AC1Z0V/60HZ
Test Mode ET3.0 &-DP3IE Z240ZMH=z Tx
WI-C310
Ant. Cable Amp Emission
No. Freq. Factor Loss Feading factor Lewvel Limits Margin FRemark
[(MH=z) [dB/ 1) [dE] [dEuWV) [dE] (dBuv/ ) (dBuvsm) (dE]
1 2390.00 27.91 10.28 46.51 35.70 49,00 74,00 25.00 Peak
2 2400.00 @ 27.91 10.28 47 .26 35.70 49,75 74.00 24.25 Peak
3 2401.87 27.91 10.28 82.56 35.70 85.05 74.00 -11.05 Peak

Retnarks: 1.

Emis=zion Lewvel= Antenna Factor + Cable Loss + Beading
—Amp factor.

The ewmission lewvels that are Z04dE bhelow the official
limit are not reported.
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Data: 22 File: ;2018 Testwdadong'20181212fcc-BT-ACS1801860.EMG6 (48)
Level (dBul/im) Date: 2018-12-12
120
3
FCC PART 15C HER
60
FCC PART 18C A
WMMWWM PP S
l:'}231l] 2329, 2348, 2367. 2386. 2405
Frequency (MHz)
Zite no. 3m Chamber Data no. 2z
Dis. / Ant. 3m 2018 MCTD1zZ09-3007 Ant. pol. HORIZONTAL
Limit FCC PART 15C PERE
Enwv. / Ins. 23.4%C/52.9% Engineer Cote
EUT Wirele=s=s 3tereo Headset
Fower rating DC 5V from Adaptor input AC1Z0V/60HZ
Test Mode ET3.0 &-DP3IE Z240ZMH=z Tx
WI-C310
Ant. Cable Amp Emission
No Freq. Factor Loss Feading factor Lewvel Limits Margin FRemark
[(MH=z) [dB/ 1) [dE] [dEuWV) [dE] (dBuv/ ) (dBuvsm) (dE]
1 2390.00 27.91 10.28 45,95 35.70 45,44 74,00 25.58 Peak
2 2400.00 @ 27.91 10.28 51.69 35.70 54.18 74.00 19.82 Peak
3 2402.25 27.91 10.28 89.12 35.70 91.61 74.00 -17.61 Peak
Femark=s: 1. Emission Level= Antenna Factor + Cable Loss + Reading
—Amp factor.
Z. The ewmission lewvels that are Z04E bhelow the official

limit are not reported.
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Data: 31 File: ;2018 Testwdadong'20181212fcc-BT-ACS1801860.EMG6 (48)
Level (dBul/im) Date: 2018-12-12
120
1
FCC PART| 15C PEAK
60
FCC PART 15C AV
.f Lx_%“_m,rhr—»kfﬁfv—HJx_J—“F—wF’H?‘?”””“xfﬁi—ﬁz’wﬂ”““"“*xfwf*“V’mh
024?? 2483.6 2490.2 2496.8 2503.4 2510
Frequency (MHz)
Zite no. 3m Chamber Data no. t 31
Dis. / Ant. 3m 2018 MCTD1zZ09-3007 Ant. pol. : HORIZCONTAL
Limit FCC PART 15C PERE
Enwv. / Ins. 23.4%C/52.9% Engineer : Cote
EUT : Wireles=s 3tereo Headset
Power rating : DC 5V from Adaptor input AC1Z0V/60HZ
Test Mode ET3.0 &-DP3IE Z243830MH=z Tx
WI-C310
Ant. Cable Amp Emission
No. Freq. Factor Loss Feading factor Lewvel Limits Margin FRemark
[(MH=z) [dB/ 1) [dE] [dEuWV) [dE] (dBuv/ ) (dBuvsm) (dE]
1 2479.97 28.07 10.45 90. 58 35.62 93 .48 74,00 -19.45 Peak
2 2483.50 28.07 10.45 45, 62 35.62 45. 52 74.00 25.48 Peak
3 2500.00 28.10 10.48 45.938 35.60 45.96 74.00 25.04 Peak
Femark=s: 1. Emission Level= Antenna Factor + Cable Loss + Reading
—Amp factor.
Z. The ewmission lewvels that are Z04E bhelow the official

limit are not reported.
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Data: 32 File: F:i2018 Testidadong'20181212-fcc-BT-ACS1801860.EM6 (48)
Level (dBul/im) Date: 2018-12-12
120
1
/\ FCC PART 15C PEAK
60

FCC PART 15C AV

0

2477 2483.6 2490.2 2496.8 2503.4 2510
Frequency (MHz)
Zite no. 3m Chamber Data no. HEC
Dis. / Ant. 3m 2018 MCTD1zZ09-3007 Ant. pol. : VERTICAL
Limit FCC PART 15C PERE
Enwv. / Ins. 23.4%C/52.9% Engineer : Cote
EUT : Wireles=s 3tereo Headset
Power rating : DC 5V from Adaptor input AC1Z0V/60HZ
Test Mode ET3.0 &-DP3IE Z243830MH=z Tx
WI-C310
Ant. Cable Amp Emission
No. Freq. Factor Loss Feading factor Lewvel Limits Margin FRemark
[(MH=z) [dB/ 1) [dE] [dEuWV) [dE] (dBuv/ ) (dBuvsm) (dE]
1 2480.17 28.07 10.45 83.21 35.62 86,11 74,00 -12.11 Peak
2 2483.50 28.07 10.45 45. 48 35.62 45.38 74.00 25.62 Peak
3 2500.00 28.10 10.48 45,44 35.60 45. 42 74.00 25.58 Peak
Femark=s: 1. Emission Level= Antenna Factor + Cable Loss + Reading
—Amp factor.
Z. The ewmission lewvels that are Z04E bhelow the official

limit are not reported.
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12. ANTENNA REQUIREMENT
12.1. Standard Applicable

For intentional device, according to FCC 47 CFR Section 15.203, an intentional radiator
shall be designed to ensure that no antenna other than that furnished by the responsible
party shall be used with the device. And according to FCC 47 CFR Section 15.247 (b), if
transmitting antennas of directional gain greater than 6dBi are used, the power shall be
reduced by the amount in dB that the directional gain of the antenna exceeds 6dBi.

12.2. Antenna Connected Construction
The antennas used for this product are Chip antenna that no antenna other than that
furnished by the responsible party shall be used with the device, the maximum peak gain
of the transmit antenna is 2.28dBi
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13.DEVIATION TO TEST SPECIFICATIONS
[NONE]
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